
���������������������������������������������
������������������������������������
���
������	���������������������������������

����������
������
�������
���
��
�����������������
��������
���������
�������
��������

��� 
��������
�����
���� �� ����������­

�������������������­ �����������������
������������
���������������������������������������������

�������������������­
����������������������������������������� 

�������
���������������­���

����������������������������������������
�������


�����������������
������	��	�����������	�������������������������������������������������������������	����	��
�����	���������
����������������������������������������


��������������	������������������	�������������������	���������������������������������������	��������������������
����������


�����������������	�������������	��	���������������������������������������������������������������	����
��������		�����������	��������������
���	������������

��������
����������
����

��������
�������
������

��������������� ������
����������������
���������������������
��	�������������
���������������

2mm Drill bit

x2  ������­���������������­����������
�������­��������������­�������	����


�����������������������
���	�����������������

��������������������������
����������������������	����
����������������������	����
����������	�����������

�������
�������������������������������������
������	����������	���������������������
������	�����������������������������	����������
�������������������������������������������������
�����������������������������������������
�������

��������������������������
����������������������������
	��	����������������
	����������

�����������������

��������
���������������

����������������	

����������������������������������������������������

����	��������	��������������������������������������������������������������������������

� �������������������������������������������������������������������������������������
��������������������������������
������

������������������������������	��������	����������������������������

�����������������������������������������������	����������������������������������������

���������������������������������

���������������������������������������������������������������������������������������		�����������������	���
�����������������������������������������������������������

 ����������������������������������	��������������������������������������������������������������������	�������
�����������������������

������

�������������������������������������	���������	���������������������������	����������������������������������������
�����������������������������������������������������������		���� �����������������������������		������������	�������
���������������������������������������������������������������������	������	���������������������	��������������������
��������������������������������������������������������������������������������������������������������������������
��	�����������������������������������

��	����������������������������������������������������������������������������������������������������������������������
����������������������������������������������������������������������������������������������������
���������������

����������������������
������������������������������������������	��������������������	���������������������������������
���������������������
���������������������������
��������������������������������������������������������
����������������������������������
�
�����������������������������������������������������������������������������

���������������
 ������������������������������������������������������������������������	������	�����
���������������������������		������������������������������	����������������������������

��������������������������������������������������������������������������������������������������������������������������
��������������������������������������������������������������������������������������������	���������������������������
������	�����������������������������������������	����������������������������������������������������������������������
������������������������

�������������

����	����������������������������������
	����

����������������������������������

� �����������

��������������
�����
����������
������
�
���������������������
��
��������������
��������������������
���������
�����
��
����
�����������
�������­��������������������������������������������������������������������������������������
���
��� 



�������������������­ �����������������
������������
���������������������������������������������

����������

������������������	���������������������������������������������������������

�������������������������������������������������������

���	���������������������������	�������������������������	��	������	���������������

���	����������������������������������

���	������������������������	�������������������
���������������������������
�����
	�����������������������������������
��
������������������������������������������	���

�����������������	��������������������������������	��������������������	��

�����������������	����������������������


������������������������������������������������������������������������
����������������������������
��������
��������
�������������������������
����������

����������������������������������������������������	����

�������������������������������������������������������������������

����������������������������������������������������������������������������������
�����

��������������

������
�����������	���������
�����
�������������
�����������������������������
������������
��������
������������
�������������
��������������������������
����������
������

����	��������� ������������

 ���������������������

�����������������������������������
��������
��������
��������

������� ������������������������
��������������������	�
��������������������������

��� 
��������
�����
���� �� �����������

������������������

�����������������������������������������������������
�����������������	����	���������������������������	����
��������������


������������������	�����������������������������������	��
������������������������������������	������

�������	
���������������	�������������	���	����������	�����

���������������������������	
����������������������	��	�����

��������������������������������������������������������
������������������
��������������������������	��
��������

�����

ANY QUESTIONS?
Scan the QR code to 
contact us via our customer 
portal.

PLEASE SCAN HERE:



��� 
��������
�����
���� �� �����������

�����������������
������������
���������������������������������������������

Overall Dimensions:
Width = 1928mm 
Depth = 1824mm 
Height = 2066mm

Base Dimensions: 
Width =1864mm 
Depth = 1776mm 

Before assembly  
please make sure you have a 

suitable base ready to erect your 
building 

 

MADE IN GREAT BRITAIN

10

Contents:

Door Side QTY 2
AI-04S21PCGP1W610X1543-V1

Window Side QTY 3
AI-04S21PCGP3W1776X1543-V1

 

Door Gable Top
AI-S21SHASDGT1864X425-V1

Roof (Opening Window)
AI-04S21GROPW4W1805X1037-V1

Plain Gable Top
AI-S21SHAGT1864X425-V1

2 3

4 5

1

6

Roof 
AI-04S21GR3W1805X1037-V1

8

Door
AI-BSCHGPD550X1720-V1

9

Opening Window
AI-FW560X460-V1

7 8

18

Butter�y Hinges QTY 4
PI-07-0004

Window Casement Stay QTY 1
PI-07-0008

Window Glazing Bead QTY 12
PI-07-0063

19

Finial QTY 2
SHED DIAMOND FINIAL

21

Door Knob QTY 1
PI-04-0024

22

Turn Button QTY 2
PI-07-018217

20

1011
Fascia - 12x56x1075mm QTY 4
S1256-1075mm

Base Frame A - 44x44x1864mm QTY 2
F4444-1864mm

Base Frame B - 44x44x1688mm QTY 2
F4444-1688mm

9

10

11

12
Roof Support Bar 27x44x1829mm QTY 1
F2744-1829mm (8mm lip, 2 x angled cuts)

14

15

Door Strip - 12x27x1717mm QTY 2
S1227-1717mm

Roof Trim  - 12x56x1829mm QTY 1
S1256-1829mm

16
Short Door Strip - 12x27x556mm QTY 1
S1227-556mm

Door Frame - 27x44x556mm QTY 1
F2744-556mm

1313



��� 
��������
�����
���� �� �����������

�����������������
������������
���������������������������������������������

Window Strip - 12x27x1776mm QTY 3
S1227-1776mm 

Window Strip - 12x27x926mm QTY 16
S1227-926mm

Window Cill 610mm QTY 2
PI-08-0021

Window Cill 1776mm QTY 3
PI-08-0020 

Window Strip - 12x27x610mm QTY 2
S1227- 610mm 

Strip - 12x44x543mm QTY 1
S1244- 543mm  

Strip - 12x21x560mm QTY 1
S1221- 560mm  

Corner Trims - 12x56x1576mm QTY 4 
S1256- 1576mm 

Strip - 12x44x993mm QTY 8
S1244- 993mm  

Styrene 942x570x2mm QTY 11
PI-05-0151   

Styrene 503x570mm QTY 1
PI-05-0158  

Styrene 985x570mm QTY 5
PI-05-0157   

Strip - 12x44x1805mm QTY 2
S1244-1805mm  

27

26

25

24

23

28

32

33

34

35

29

30

31

30mm Screw x 160

20mm Screw x 650mm Screw x 61

70mm Screw x 8

40mm Screw x 8 16mm Screws x 24   

30mm Black Screw x 26

16mm Black Screws x 8  

Nail Bag
There may be extra screws present in the nail bag 

This greenhouse can be assembled along side the 4x6  apex shed (01DTSHAX0406SDFW-V1) 

If you have purchased both these buildings, please follow the greenhouse assembly instructions 
from Step 1a on Page 13.

10x6 Greenhouse with shed
Overall Dimensions:
Width = 1972mm 
Depth = 3030mm 
Height = 2039mm

Base Dimensions:
Width: 1860mm
Depth: 2980mm



��� 
��������
�����
���� �� �����������

�����������������
������������
���������������������������������������������

Pre Assembly

Before assembling remove the transportation
blocks from the bottom of each panel.

Side

Back

Front

Pre drill 
hole

70mm 
screw

10

10 11

11

Step 1
Parts needed - No. 10    QTY 2   
                                 No. 11    QTY 2
 
Lay the Base Frames (No.10 & 11) down on 
a �at and level base. Ensure the framing is 
�ush and level and that Base Frame B, sits 
on the inside of Base frame A, as shown. 

Fix the base framing (No.10 & 11) together 
using 2x70mm screws per corner. 

8x70mm screws. 

IMPORTANT: Pre-drill before �xing screws.

1011

Step 2
Parts needed - No. 1      QTY 2   
                                 No. 2     QTY 3
                                 No. 29  QTY 11
                                 No. 32  QTY 2
                                 No. 33  QTY 3

Lay the Door Sides (No.1), 
and Window Side (No.2) 
down on a �at and level 
base. 

Place the Wndow Cills 
610mm (No.32) onto the lip 
of the external window 
opening of the Door sides 
(No.1). Secure the Cill to the 
framing using 2x30mm 
screws. 

Place the WIndow Cill 
1776mm (No.33) onto the 
lip of the external window 
opening of the Window 
Sides (No.2). Secure the Cill 
to the framing using 
4x30mm screws. 

Place the styrene (No.29) on 
top of the cills, ensuring 
there is equal spacing on all 
sides, as shown.

16x30mm screws. 

a

b

d

c

b

c

Pre drill 
hole

30mm 
screw

 Styrene

Window Cill

1

 Styrene

d

32

29

1

 Styrene

d

32

29

IMPORTANT: Pre-drill before �xing screws.

2

33

 Styrene  Styrene  Styrene

d

29 29 29

2

33

 Styrene  Styrene  Styrene

d

29 29 29

2

33

 Styrene  Styrene  Styrene

d

29 29 29



��� 
��������
�����
���� �� �����������

�����������������
������������
���������������������������������������������

Step 3
Parts needed - No. 23    QTY 16
                                 No. 24    QTY 3
                                 No. 26    QTY 2

Pre drill 
hole

30mm 
screw

a

b

On the Door sides (No.1) 
locate the Window strips 
(No.23) onto either side of 
the panel and the Window 
Strip (No.26) along the top 
of the panel, ensuring to 
trap the styrene. Fix in 
place using 3x30mm screw 
per strip.

On the Window Side 
(No.2) locate the Window 
strips (No.23) onto either 
side of the panel and 
where the styrene joins 
and the Window Strip 
(No.24) along the top of 
the panel, ensuring to trap 
the styrene. Fix in place 
using 3x30mm screw per 
side strip and 5x30mm 
screws for the top strip.

Note: Ensure the window 
strips do not overhang the 
panel framing. 

69x30mm screws. 

IMPORTANT: Pre-drill before �xing screws.a

b

26

23 23

26

23 23

24

23 23 23 23

24

23 23 23 23

24

23 23 23 23

Pre drill 
hole

50mm 
screw

Step 4
Parts needed - No. 2  QTY 2   
 
Locate two Window Sides (No.2) on top 
of the base frames at the corner, ensur-
ing there is equal spacing between the 
panels and the base frame on each side.

*Note: The back window side sits in 
between the two side panels.* 

Secure the panels together by screwing 
through the corners using 3x50mm 
screws.

DO NOT �x the panels to the �oor until 
the roof has been �tted.  

3x50mm screws. 

2
2

Front
Side

Back

a

a

a

IMPORTANT: Pre-drill before �xing screws.

a

IMPORTANT: Pre-drill before �xing screws.

a

Pre drill 
hole

50mm 
screw

Step 5
Parts needed - No. 2  QTY 1   
 
Locate the remaining Window Side 
(No.2) on top of the base frames at the 
corner, ensuring there is equal spacing 
between the panels and the base frame 
on each side.

*Note: The back window side sits in 
between the two side panels.* 

Secure the panels together by screwing 
through the corners using 3x50mm 
screws.

DO NOT �x the panels to the �oor until 
the roof has been �tted.  

3x50mm screws. 

a

a

a

2



��� 
��������
�����
���� �� �����������

�����������������
������������
���������������������������������������������

Pre drill 
hole

50mm 
screw

Step 6
Parts needed - No. 1 QTY 2   
 
Locate the Door Side (No.1) on top of the 
base frame at the front corners, between 
the Window Sides (No.2) ensuring there 
is equal spacing between the panels and 
the base frame on each side.

Secure the panels together by screwing 
through the corners using 3x50mm 
screws.

DO NOT �x the panels to the �oor until 
the roof has been �tted.  

6x50mm screws. 

a

a

a

a

a

a

1

1

a

IMPORTANT: Pre-drill before �xing screws.

Pre drill 
hole

50mm 
screw

Step 7
Parts needed - No. 13  QTY 1   
 
Locate the Door Frame (No.13) 
onto the base framing between 
the Door Sides (No.1).

Fix in place using 3x40mm screws. 

This allows the Door Sides to be 
correctly spaced.

3x40mm screws. 

13 13

1

1

IMPORTANT: Pre-drill before �xing screws.

Pre drill 
hole

50mm 
screw

Step 8
Parts needed - No. 3  QTY 1
                                 No. 4  QTY 1   
 
Locate the Plain Gable Top (No.4) on top of 
the Window Side and the Door Gable top 
(No.3) on top of the Door Sides, as shown.

Secure the gables in place using 4x50mm 
screws per gable top, screwing through the 
panel framing into the gable framing 
above.

8x50mm screws. 

3

4
IMPORTANT: Pre-drill before �xing screws.

IMPORTANT: Pre-drill before �xing screws.
Step 9
Parts needed - No. 14  QTY 2
 
Locate the two Door strips (No. 14) to 
either side of the door opening, 
ensuring the Strips are �ush with the 
internal framing of the panel, as 
shown. 

Fix in place using 3x30mm screws per 
strip.
 
6x30mm Screws.

Pre drill 
hole

30mm 
screw

14

14
14



��� 
��������
�����
���� �� �����������

�����������������
������������
���������������������������������������������

IMPORTANT: Pre-drill before �xing screws.Step 10
Parts needed - No. 16 QTY 1

Locate the Short Door strip (No. 17) 
to the top of the door opening.

Fix in place using 3x30mm screws.
 
3x30mm Screws.

Pre drill 
hole

30mm 
screw

16

IMPORTANT: Pre-drill before �xing screws.Step 11
Parts needed - No. 5 QTY 1
                                 No. 19  QTY 6
                                 No. 30  QTY 1
                                 No. 31  QTY 2
 
Lay the roof panel (No.5) down ensuring the 
thinner edge of the frame is at the bottom. 
Place the styrene sheets (No.30 & 31) in 
position as shown.

Fix in place using two Window Glazing 
beads (No. 19) per Styrene sheet. Screw 
down though the bead into the framing 
below using 2x16mm screws per bead.
 
12x16mm Screws.

Pre drill 
hole

16mm 
screw

5
31

19 19 19 19 19 19

31

30

28

25

27

Pre drill 
hole

30mm 
screw

Step 12
Parts needed - No. 25 QTY 1
                                 No. 27  QTY 1
                                 No. 28  QTY 4

Locate the strips (No 25, 27, & 
28) onto the top of the Roof 
panel, ensure to trap the styrene 
and that the framing is �ush to 
the edge of the panel and each 
strip, as shown.

Fix the strips in place using 
3x30mm screws per strip. Ensure 
you screw to the side of the 
styrene not through it. 

18x30mm Screws.

28

28
28

IMPORTANT: Pre-drill before �xing screws.



��� 
��������
�����
���� �� �����������

�����������������
������������
���������������������������������������������

30mm 
screw

16mm 
screw

Step 13
Parts needed - No. 8     QTY 1
                                 No. 17  QTY 2
                                 No. 34  QTY 1

Locate the Opening Window (No.8) into 
the Window aperture, ensuring equal 
spacing on all sides.  

Locate the strip (No.34) onto the 
window panel above the Window (No.8) 
and �x in place with 4x30mm screws. 

Locate the Hinges (No.17) onto the Strip 
(No.34) and Window (No.8), as shown.

Secure the hinges to the Strip 
(No.34)using 4x30mm black screws per 
hinge and to the Window (No.8) using 
4x16mm screw per hinge, as shown.

4x30mm Screws.
8x30mm  Black Screws.
8x16mm Black Screws.

Pre drill 
hole

30mm 
screw

30mm

16mm

17

8

34

IMPORTANT: Pre-drill before �xing screws.
IMPORTANT: Pre-drill before �xing screws.Step 14

Parts needed - No. 6     QTY 1
                                 No. 19  QTY 6
                                 No. 31  QTY 3
 
Lay the Roof Panel (No. 6) down ensuring the 
thinner edge of the frame is at the bottom. Place 
the styrene sheets (No.31) in position as shown.

Fix in place using two Window Glazing beads 
(No. 19) per Styrene sheet. Screw down though 
the bead into the framing below using 2x16mm 
screws per bead.
 
12x16mm Screws.

Pre drill 
hole

16mm 
screw

6
31

31

31

19

19
19

19
19

19

IMPORTANT: Pre-drill before �xing screws.

Pre drill 
hole

30mm 
screw

Step 15
Parts needed - No. 25   QTY 1
                                 No. 28  QTY 4

Locate the strips (No 25 & 258 onto the 
top of the Roof panel, ensure to trap the 
styrene and that the framing is �ush to 
the edge of the panel and each strip, as 
shown.

Fix the strips in place using 3x30mm 
screws per strip. Ensure you screw to the 
side of the styrene not through it. 

15x30mm Screws.

28

25

28

28

28



��� 
��������
�����
���� �� ����������­�

�����������������
������������
���������������������������������������������

Step 16
Parts needed - No. 5  QTY 1
                                 No. 6  QTY 1
 
Place the Roof panels (No. 5 & 6) on top of 
each gable, making sure the roofs are 
�ush to each gable and meet at the top of 
the apex.

*IMPORTANT: Ensure both roof sections 
meet at the top of the apex as shown in 
the illustration.

Secure the roof panels to the building 
using 8x50mm screws per roof panel.
 
16x50mm Screws.

Pre drill 
hole

50mm 
screw

*
6

5

56

IMPORTANT: Pre-drill before �xing screws.

Step 17
 
Once the roof is secure, the building 
can be secured to the base framing 
with 6x50mm screws per side.

24x50mm Screws.

b
b

IMPORTANT: Pre-drill before �xing screws.

b

b
b

b
b

b b b
b b b

IMPORTANT: Pre-drill before �xing screws.Step 18
Parts needed - No. 18 QTY 1
 
Fix the Casement stay (No. 18) to the 
opening window then align the �xings 
onto the window panel frame. Ensure the 
casement stay �ts onto �xings when 
closed before screwing them down using 
6x20mm screws. 
 
6x20mm Screws.

Pre drill 
hole

20mm 
screw

18

IMPORTANT: Pre-drill before �xing screws.Step 19
Parts needed - No. 12 QTY 1
 
Attach the Roof Support bar (No. 12) to 
the roof panels using 5x40mm screws. 

Screw diagonally through the support 
into the roof panel as shown in the 
diagram.
 
5x40mm Screws.

Pre drill 
hole

40mm 
screw

12



��� 
��������
�����
���� �� ����������­­

�����������������
������������
���������������������������������������������

IMPORTANT: Pre-drill before �xing screws.Step 20
Parts needed - No. 7     QTY 1
                                 No. 17  QTY 2    
                                 No. 21  QTY 1
                                 No. 22  QTY 2

Pre drill 
hole

30mm 
screw

7

17

50mm 
screw

a Locate the Door (No.7) into Door opening 
ensuring there is equal spacing on all sides. 

Fix the door (No.7) to the building using 
16x30mm black screws per hinge (No.17) 
as shown in the diagram. 

Locate the Door Knob (No.21) onto the 
door (No.7).  Secure in place by screwing 
through the door, internally, and into the 
door knob using 1x50mm screw.

Locate one Turn Button (No. 22) to the top 
of the door and one to the bottom. Fix to 
the Door Side using 2x30mm black screws.

18x30mm Black Screws.
1x50mm screw. 

b

c

d

b

22

21

c

d

a

IMPORTANT: Pre-drill before �xing screws.

35

35
35

Step 21
Parts needed - No. 35 QTY 4 

Locate the Corner Trims (No.35) 
onto each corner of the building, 
as shown. 

Fix in place using 4x30mm screws 
per trim.

16x30mm Screws

Pre drill 
hole

30mm 
screw

IMPORTANT: Pre-drill before �xing screws.

9

Step 22
Parts needed - No.  9    QTY 4   
                                 No. 20 QTY 2

Locate Fascias (No. 9) to the front 
and back of the building as shown. 
Secure in place using 3x30mm 
screws per Fascia. 

Locate the �nials (No. 20) on top of 
the Fascias (No. 9) and �x in place 
using 1x30mm screws per Finial. 

14x30mm Screws

Pre drill 
hole

30mm 
screw

20

20

9

9

9



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� ����������­�

Step 23
Parts needed - No. 15 QTY 1 

Locate the Roof trim (No.15) to the top of 
the building and secure with 4x30mm 
screws as shown. 

4x30mm Screws

Pre drill 
hole

30mm 
screw

15

IMPORTANT: Pre-drill before �xing screws.

SILICONE

SEALANT

Step 24
It is ESSENTIAL to seal around all window 
framing with silicone sealant (not included) to 
minimize water ingress.

*Please note: This image is for illustrative 
purpose and may di�er from your product (in 
regards to the number of windows) however 
the principle is the same.

AFTER TREATMENT:
score around protective

 cover on glazing and
 carefully peel
 covering back



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� ����������­�

Greenhouse and apex shed assembly
(04DTSTRDAX0606HGS-V1 + 01DTSHAX0406SDFW-V1)  

**Please note: 
This product can be installed with the shed door either inside the building (internal) or outside (external). 
Before beginning assembling, decide which con�guration best suits your needs and read through both 
sets of instructions carefully.

Pre-assembly.
 
Follow the instructions for the 4x6 apex shed 01DTSHAX0406SDFW-V1 to 
fully construct the building. 

DO NOT �x the fascias and �nial on either the front or back of the building, 
depending where you want to construct your greenhouse (shed door 
internally or externally). 

Greenhouse to be built on the front 
(internal shed door).

Greenhouse to be built on the back 
(external shed door).

Overall Dimensions:
Width = 1972mm 
Depth = 3030mm 
Height = 2039mm

Base Dimensions:
Width: 1860mm
Depth: 2980mm

Please note: Not all components from the greenhouse contents will be used to construct the greenhouse along 
side the shed and therefore will be left over once the build is complete. Please dispose of these responsibly. 

Pre drill 
hole

70mm 
screw

Step 1a
Parts needed - No. 10    QTY 2   
                                 No. 11    QTY 2
 
Lay the Base Frames (No.10 & 11) 
down against the shed, ensuring 
that Base Frame B, sits on the inside 
of Base frame A, as shown. 

Fix the base framing (No.10 & 11) 
together using 2x70mm screws per 
corner. 

8x70mm screws. 

Internal Door:

External Door:

IMPORTANT: Pre-drill before �xing screws.

11

10 11

10

11

10 11

10

11

10 11

10



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� ����������­�

Step 2a
Parts needed - No. 1      QTY 2   
                                 No. 2     QTY 2
                                 No. 29  QTY 8
                                 No. 32  QTY 2

Lay the Door Sides (No.1), 
and Window Side (No.3) 
down on a �at and level 
base. 

Place the Window Cills 
610mm (No.32) onto the lip 
of the external window 
opening of the Door sides 
(No.1). Secure the Cill to the 
framing using 3x30mm 
screws. 

Place the Window Cill 
1776mm (No.33) onto the 
lip of the external window 
opening of the two Window 
Sides (No.2). Secure the Cill 
to the framing using 
4x30mm screws. 

Place the styrene (No.29) on 
top of the cills, ensuring 
there is equal spacing on all 
sides, as shown.

12x30mm screws. 

a

b

d

c

b

c

Pre drill 
hole

30mm 
screw

 Styrene

Window Cill

1

 Styrene

d

32

29

1

 Styrene

d

32

29

IMPORTANT: Pre-drill before �xing screws.

2

33

 Styrene  Styrene  Styrene

d

29 29 29

2

33

 Styrene  Styrene  Styrene

d

29 29 29

Step 3a
Parts needed - No. 23    QTY 12
                                 No. 24    QTY 2
                                 No. 26    QTY 2

Pre drill 
hole

30mm 
screw

a

b

On the Door sides (No.1) 
locate the Window strips 
(No.23) onto either side of 
the panel and the Window 
Strip (No.26) along the top 
of the panel, ensuring to 
trap the styrene. Fix in 
place using 3x30mm screw 
per strip.

On the two Window Sides 
(No.2) locate the Window 
strips (No.23) onto either 
side of the panel and 
where the styrene joins 
and the Window Strip 
(No.24) along the top of 
the panel, ensuring to trap 
the styrene. Fix in place 
using 3x30mm screw per 
side strip and 5x30mm 
screws for the top strip.

Note: Ensure the window 
strips do not overhang the 
panel framing. 

52x30mm screws. 

IMPORTANT: Pre-drill before �xing screws.a

b

26

23 23

26

23 23

24

23 23 23 23

24

23 23 23 23



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� ����������­�

Pre drill 
hole

50mm 
screw

Step 4a
Parts needed - No. 2  QTY 2   
 
Locate two Window Sides (No.2) on 
top of the base frame and �ush to the 
shed, ensure there is equal spacing 
between the panels and the base 
frame on each side.

Secure the panels to the shed by 
screwing through the corners using 
3x50mm screws.

DO NOT �x the panels to the base 
frame until the roof has been �tted.  

3x50mm screws. 

IMPORTANT: Pre-drill before �xing screws.

Internal Door:

External Door:

a

2

2

2

2

a

a

a

a

a

a

a

a

a

a

a

a

IMPORTANT: Pre-drill before �xing screws.Step 5a
Parts needed - No. 1 QTY 2   

Locate two Door Sides (No.1) on 
top of the base frame and �ush to 
the Small Window sides. 

Please note: the Door sides will sit 
inside the Window Sides. 

Secure the panels to the Window 
Sides by screwing through the 
framing at the corners using 
3x50mm screws per side.

DO NOT �x the panels to the base 
frame until the roof has been 
�tted.  

6x50mm screws. 

a

a

a

a

a

a

a

a

a

a

a

a

Internal Door:

External Door:

a

Pre drill 
hole

50mm 
screw

1

1

1

1

IMPORTANT: Pre-drill before �xing screws.Step 6a
Parts needed - No. 13  QTY 1   
 
Locate the Door Frame (No.13) 
onto the base framing between 
the Door Sides (No.1).

Fix in place using 3x40mm screws. 

This allows the Door Sides to be 
correctly spaced.

3x40mm screws. 

Pre drill 
hole

40mm 
screw

13

IMPORTANT: Pre-drill before �xing screws.

Pre drill 
hole

50mm 
screw

Step 7a
Parts needed - No. 3 QTY 1 
 
Locate the  Door Gable top (No.3) 
on top of the Door Sides, as shown.

Secure the gable in place using 
4x50mm screws, screwing through 
the panel framing into the gable 
framing above.

4x50mm screws. 

Internal Door:

External Door:

3

3



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� ����������­�

IMPORTANT: Pre-drill before �xing screws.Step 8a
Parts needed - No. 14 QTY 2
 
Locate the two Door strips (No. 15) to either 
side of the door opening, ensuring the Strips 
are �ush with the internal framing of the 
panel, as shown. 

Fix in place using 3x30mm screws per strip.
 
6x30mm Screws.

Pre drill 
hole

30mm 
screw

14

14

14

IMPORTANT: Pre-drill before �xing screws.Step 9a
Parts needed - No. 16 QTY 1

Locate the Short Door strip (No. 16) 
to the top of the door opening.

Fix in place using 3x30mm screws.
 
3x30mm Screws.

Pre drill 
hole

30mm 
screw

16

IMPORTANT: Pre-drill before �xing screws.Step 10a
Parts needed - No. 5 QTY 1
                                 No. 19  QTY 6
                                 No. 30  QTY 1
                                 No. 31  QTY 2
 
Lay the roof panel (No.5) down ensuring the 
thinner edge of the frame is at the bottom. 
Place the styrene sheets (No.30 & 31) in 
position as shown.

Fix in place using two Window Glazing 
beads (No. 19) per Styrene sheet. Screw 
down though the bead into the framing 
below using 2x16mm screws per bead.
 
12x16mm Screws.

Pre drill 
hole

16mm 
screw

5
31

19 19 19 19 19 19

31

30

28

25

27

Pre drill 
hole

30mm 
screw

Step 11a
Parts needed - No. 25 QTY 1
                                 No. 27  QTY 1
                                 No. 28  QTY 4

Locate the strips (No 25, 27, & 
28) onto the top of the Roof 
panel, ensure to trap the styrene 
and that the framing is �ush to 
the edge of the panel and each 
strip, as shown.

Fix the strips in place using 
3x30mm screws per strip. Ensure 
you screw to the side of the 
styrene not through it. 

18x30mm Screws.

28

28
28

IMPORTANT: Pre-drill before �xing screws.



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� ����������­�

30mm 
screw

16mm 
screw

Step 12a
Parts needed - No. 8     QTY 1
                                 No. 17  QTY 2
                                 No. 34  QTY 1

Locate the Opening Window (No.8) into 
the Window aperture, ensuring equal 
spacing on all sides.  

Locate the strip (No.34) onto the 
window panel above the Window (No.8) 
and �x in place with 4x30mm screws. 

Locate the Hinges (No.17) onto the Strip 
(No.34) and Window (No.8), as shown.

Secure the hinges to the Strip 
(No.34)using 4x30mm black screws per 
hinge and to the Window (No.8) using 
4x16mm screw per hinge, as shown.

4x30mm Screws.
8x30mm  Black Screws.
8x16mm Black Screws.

Pre drill 
hole

30mm 
screw

30mm

16mm

17

8

34

IMPORTANT: Pre-drill before �xing screws. IMPORTANT: Pre-drill before �xing screws.Step 13a
Parts needed - No. 6     QTY 1
                                 No. 19  QTY 6
                                 No. 31  QTY 3
 
Lay the Roof Panel (No. 6) down ensuring the 
thinner edge of the frame is at the bottom. Place 
the styrene sheets (No.31) in position as shown.

Fix in place using two Window Glazing beads 
(No. 19) per Styrene sheet. Screw down though 
the bead into the framing below using 2x16mm 
screws per bead.
 
12x16mm Screws.

Pre drill 
hole

16mm 
screw

6
31

31

31

19

19
19

19
19

19

IMPORTANT: Pre-drill before �xing screws.

Pre drill 
hole

30mm 
screw

Step 14a
Parts needed - No. 25   QTY 1
                                 No. 28  QTY 4

Locate the strips (No 28 & 25) onto the 
top of the Roof panel, ensure to trap the 
styrene and that the framing is �ush to 
the edge of the panel and each strip, as 
shown.

Fix the strips in place using 3x30mm 
screws per strip. Ensure you screw to the 
side of the styrene not through it. 

15x30mm Screws.

28

25

28

28

28



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� ����������­�

Pre drill 
hole

50mm 
screw

IMPORTANT: Pre-drill before �xing screws.Step 15a
Parts needed - FROM SHED CONTENTS
                                 No. 11 QTY 2

Place the greenhouse roof frames 
(No.11) against each window panel, 
ensuring the framing is �ush to the shed 
and window frame.

Secure in place using 3x50mm screws per 
frame, ensuring to screw into each panel.

6x50mm Screws

11

Internal Door:

External Door:

11

11

11

11

Pre drill 
hole

70mm 
screw

Step 16a
Parts needed - FROM SHED CONTENTS
                                 No. 12 QTY 1

Temporarily position the assembled Roofs 
Panels (No. 5 & 6) onto the building, 
making sure they are �ush to the gables 
and meet at the top of the Apex. 

Using the Roof Panels as a guide, mark the 
position for the roof block at the top of the 
shed door gable.

Once marked, remove the Roof Panels and 
secure the block to the shed gable using 
1x70mm screw, making sure to secure 
through the block into the central upright 
on the door gable.

1x70mm Screws

Internal Door:

External Door:

12

12

12
12

IMPORTANT: Pre-drill before �xing screws.

IMPORTANT: Pre-drill before �xing screws.
Step 17a
Parts needed - No. 5 QTY 1
                                 No. 6  QTY 1
 
Place the Roof panels (No. 5 & 6) on 
top of the door gable and the Roof 
Block, making sure the roofs are �ush 
to each gable and meet at the top of 
the apex.

*IMPORTANT: Ensure both roof 
sections meet at the top of the apex as 
shown in the illustration.

Secure the roof panels to the front 
gable and Roof Block using 5x50mm 
screws per roof panel. Internally, 
secure the Roof panels to the shed 
door gable using 3x50mm screws per 
panel. 
 
16x50mm Screws.

Pre drill 
hole

50mm 
screw

*
6 5

IMPORTANT: Pre-drill before �xing screws.Step 18a
 
Once the roof is secure, the building can 
be secured to the base framing with 
6x50mm screws per side.

18x50mm Screws.

b
b

b

b
b

b b
b

b
b

b
b



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� ����������­�

IMPORTANT: Pre-drill before �xing screws.Step 19a
Parts needed - No. 18 QTY 1
 
Fix the Casement stay (No. 18) to the 
opening window then align the �xings 
onto the window panel frame. Ensure the 
casement stay �ts onto �xings when 
closed before screwing them down using 
6x20mm screws. 
 
6x20mm Screws.

Pre drill 
hole

20mm 
screw

18

Step 20a
Parts needed - No. 12 QTY 1
 
Attach the Roof Support bar (No. 12) to the 
roof panels using 5x40mm screws. 

Screw diagonally through the support into 
the roof panel as shown in the diagram.
 
5x40mm Screws.

Pre drill 
hole

40mm 
screw

12

IMPORTANT: Pre-drill before �xing screws.

IMPORTANT: Pre-drill before �xing screws.Step 21a
Parts needed - No. 7     QTY 1
                                 No. 17  QTY 2    
                                 No. 21  QTY 1
                                 No. 22  QTY 2

Pre drill 
hole

30mm 
screw

7

17

50mm 
screw

a Locate the Door (No.7) into Door opening 
ensuring there is equal spacing on all sides. 

Fix the door (No.7) to the building using 
16x30mm black screws per hinge (No.17) 
as shown in the diagram. 

Locate the Door Knob (No.21) onto the 
door (No.7).  Secure in place by screwing 
through the door, internally, and into the 
door knob using 1x50mm screw.

Locate one Turn Button (No. 22) to the top 
of the door and one to the bottom. Fix to 
the Door Side using 2x30mm black screws.

18x30mm Black Screws.
1x50mm screw. 

b

c

d

b

21

c

d

a

22



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� ������������

IMPORTANT: Pre-drill before �xing screws.Step 22a
Parts needed - No. 35 QTY 2

Locate the Corner Trims 
(No.35) onto the two front 
corners of the greenhouse, as 
shown. 

Fix in place using 4x30mm 
screws per trim.

8x30mm Screws

Pre drill 
hole

30mm 
screw 35

35

Step 23a
Parts needed - No. 9   QTY 4   
                                 No. 20 QTY 2

Locate two Fascias (No. 9) to the front 
of the Greenhouse as shown. Secure 
in place using 3x30mm screws per 
Fascia. 

Locate the �nials (No. 20) on top of 
the Fascias (No. 9) and �x in place 
using 1x30mm screw per Finial. 

Position the remaining two Fascias  
(No. 9) across the joint of the two 
roofs. Fix in place using 4x30mm 
screws,  ensuring to screw through to 
both the shed and greenhouse roofs 
in an alternating pattern.

15x30mm Screws

Pre drill 
hole

30mm 
screw

IMPORTANT: Pre-drill before �xing screws.

9

209

9

9

Step 24a
Parts needed - No. 15 QTY 1 

Locate the Roof trim (No.15) to the top of 
the building and secure with 4x30mm 
screws as shown. 

4x30mm Screws

Pre drill 
hole

30mm 
screw

IMPORTANT: Pre-drill before �xing screws.

15

Step 25a
 
It is ESSENTIAL to seal around all window 
framing with silicone sealant (not included) to 
minimise water ingress.

*Please note: This image is for illustrative 
purposes and may di�er from your product (in 
regards to the number of windows) however 
the principle is the same.

SILICONE

SEALANT



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� �����������­

AFTER TREATMENT:
score around protective

 cover on glazing and
 carefully peel
 covering back



����������������������������������������������������������������������������	������
�������������������������������������������	��������������	�����������������	���������	�����
��������������������

 �������������������������������������	������������������������������

��������������������������������������������������	��������	�����������������
���������������������������
	����

�������������������������������������������������������������������������������
��������������������������������������

������������	�������������	������������	������������������������
�������������������
������������������������������������������������	�����������������������������������
���������������������������������������������������������

�������������������������������������������������������������������������

��������������������	������������������������������������������������������������������
���������������������������������������������������������������������������������������

������������������������������������������	�����������������������������������������
�������������������������	����������	����������������������������������������������������
�������������������������	�������
������������	���������������������������
�����������
���������������������������������������������������������������������������������������
¡�������������������������������������������������������

�����������������������������	���������������������������	��������������������������
�������	�����������������������	�������	������������������������������������	�����

�������������������������������������������������������	������������	�������������
��������	��	��������	��������������	����������

�����������������������������

�����������������������������������������������
��������������	�������������������	��������������������������������������������	������������������������������������	������������������������
	����������������	���������������	����	��������������������������������	�����������������������������	�������������������������������������	��	������������������������������������������
	������������������	����	��������������������������������������������������������������������������������������	�������������������������������	��������������������������������������������
	�����¡������������������	����������������������������

����������
�����
�����
������������������������������������������	��������������������	������������������������������������������������������
���������������
�����
�����
��������������������������������������������������������
����������¡��������
����
������
��
�
�����������������������������������������������������������������������������

������������������������������������� �����������������
������������
���������������������������������������������

��������������������

�����������
��������������

��������������������
�������������������	

ANY QUESTIONS?
Scan the QR code to 
contact us via our customer 
portal.

PLEASE SCAN HERE:

��� 
��������
�����
���� �� ������������



����������������������� �����������������
������������
���������������������������������������������

�

�����������������������������	
��������	����������������������������	��	����������������	������	����������������������������
�����	�����������������������������������������������������������������


����	��������������������	���������������������������������������������


����	����������������������������������������������������������������������������������


����	���������


������	������	���������������		�����	�����������������	�������������	�������


����	������	�����������������������������	�����


�����������������	�����¢�	��	������������������	����������������

�������������¢��������������������������������������������������������£���

����
����

���	������������������������������������	�����������������������������������������������
�������	����	�����������������������������������������	������	��������������������������
��������������	����	������������������������������������������������������������	��

������

�����	����������������������������������������	����������������������	��	���������������

���������������������������		�����	�����	�����������������
�������������	��������������
	�����������������	��	��������������

����

���	������������������������������������������������������������������������������������	��
��������������������������������	����	����

�����������
���

��������������	�����	�����	���	�����������������������������	�������	��������	�������
��������������¡�������������������������������	���������������������������������������
��������������������

���

�������	������£���������������������������	������������������������	������������

��������������

�����������������	��	�������	�������������������������������������������������������������
	���������	���	������������������	�����������������������������������������������
������������	����������������������������������������	�����	������������������������
�������������������������������

����


����������	������������������������������������������������������������������	��������
������������������������������������		������������������������

������


����������������	�������������������������������������	���������������	��	���	���������
��������������������������������������	��������������������������������������	�����������
�����������������������������������������������������������������������	��������	������
������������������������������

����������
�

��������������	��	�����	�����������������������������������������	���������������������������
	������������������������������������������	�����������	�������������������������������

���������	�����������������������������������		�����	�������	�������������������������
�����	���������������������������	����������������������������������������	�����������������
���������������������

1

2

3

4

5

6

7

8

9

��� 
��������
�����
���� �� ������������



������
��������������
�����������
�������¤����
�����������������	

������������
���������
������������������������	������	��������������������
���������������������������������������������������������	���������������������
	������������������������������������������������������������������������
	��������������	���������������������	����������������������������������������
	�����	������
������	����������������������������������		����
������
��������������������������������������������������������	���������������������
���	����������������������������

����������������������������������������������������������������������
������������������������������������	�������	���������������������������������������
�����������������������	����������������������������������������������������������
��������������������������������������������������������������������������
�������

��
����
�
���
�����������������������������	�������������	����������	���
���������������	�������������������������������������������������������
����	�������������������������������������������	��������������������������
����������������������������������������������������������������������������������
	�����������������������

��������������������
���������������������	���������������������������
���������������������������������������������������������������������������
	��	������� ���������������������������������������������������������������
�����������������������������	������������������������������������������������������
�������������������������������������������������������	����������������
����
������	����������������������������������������������������	���������
����������	���������������������������������������������

�����������������
�������
�������������	�������������������	��	�����������
	�����������������������������������������������������������������������������
���	����������	��������������������������������������������������������������������
	�������������������������������������������������������

����
���������������		������������������������������
�������������������������������������������������������
������������������������������������������������������
����������������������������	���������������������������
�������������������	�������������������������������
��	���������������������������������������������������

����������������������������������������	��������
��������������������������������������������������
�������������������������������������	��	������

������������¥�����������������


������������������������������������������������������������������������������������
����������������������������������������������� ����	��������������	��	������
	��	�������������������������������	���������¤�����������

�������������������������������������������������������������������������
�������������������	���������������������������������	�������������������������������
������������������������������������������������������

 ���������	������������������������������������������������������������������
������������������������������������������������������

�

�������������������������������
�������
���   2


��������������	�������������������������������������������������������������
����������		�����������������	�������������������������������������������������
�������������

 ����������������������������������	������������������������������������������
��������������������������	������������������������������

�������������
����������������������������������
�������
���   1

�¦���������������   

��	��������������������������������������������������������������������������������
���������������������������������������������������������������������������������
�����������������������������������������������������������
��������������

����������������������
������������������������������������������	������������������
��	��
����������������������������������������������������
���������������������������
�������������������������������������������������
��������
����������������������������������
�
������������������������������������
�����������������������������������������

 ���������	�������������������	��������������������������������������������
��������������������������������������������������������������������������
���������

�������������	������������������	��	����������������������	������������
�		���������

3

4 ��������
�������������
����
�����������������

��������
������������������������������������������	��������������������������
�������������������������������������������������������������

�����������������
������������
���������������������������������������������


�����������������������������������������������������	�����������	��������
�������������������������	������������������������������	����������������������������
����������������������������������������������	���������������������������������������
����������������	��������	��������������������	����������	�������������������������
���������������������	�������������	���������������	�¥

��
���
��	
���	�������

�����	������
��������������	������������������

��������������������
��������������	��	������

��� 
��������
�����
���� �� �������������



�����������������

��������
���������������

����������������	

�����������������������


������	���������������	������������������������������������������������������������
������	�����������	���
�����������������������	���������������������������������������������������	��������
�����

������������������������������������������������������		���

��������������������������	�����������������������������������������
���������������	�������������������������������	����������������������
����
�������������������	����������������������������������
��������������������������������������������	�������������		�����	���������
���������������������	����������	��������������
�������������������������������������������������������������������	��������
��	������������������������������	��������������������������������	�����
���������������������������������	���������������������������������������������
������	������
���������������������������������	��������������������£��������������������������
	��	���������������������	�������������������������������
�����������������������������������	������������������������������������	��������������
������������������	�����	������	��	������������������������������������������
¦�������������������������������	����	��������������������������������������������������
���������������������������������
�����
���������������¡�����������������������������������������������������	�������
��������������������������
�����
�������������������	��������	��������������������������������������	���������
���������	��
��������������

������������¥����������1 2 ������������������

���	���������������	����������������������
������������������������������������
�����������������������������������������������������������������	�������������������
	����������������������������������	�����������������������	������	����
�����������������������������������������������������������������������������
������	����������	��������������������������������������������������������������
�����������������������
������������������������	���������������������������������������������������	���
����������

�������������������������������������������������������		���

�������������������������	�����������������������������������������
���������������	�������������������������������	����������������������
����
�������������	����������������������������������
���������������������������������������������	�������������		�����	���������
���������������������	����������	��������������
�������������������������������������������������������������������	��������
��	������������������������������	��������������������������������	�����
���������������������������������	���������������������������������������������
������	������
���������������������������������	��������������������£��������������������������
	��	���������������������	�������������������������������
�����������������������������������	���������������������������	���������������������
�����������	�����	������	��	������������������������������������������
¦�������������������������������	����	�������������������������������������������������
���������������������������������
�����
���������������¡�����������������������������������������������������	�������
��������������������������
�����
�������������������	��������	��������������������������������������	���������
���������	��
��������������

�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� ������������


